B 15 18 B 42 A2 4 [ Al

=. WAL E A (2) /Cover (2)

PU. FEH3E4/Crank Drive Mechanism

=OHLRALEIA (2) /Cover (2)

pe| moe 1 E 043k e
Ref.No. Part NO. Partname Description T - . .
three—  [four—thread|five—thread
1 188030101  |/53% Back cover 1 1 1
2 188030201 ik Left cover 1 1 1
3 188030301 A Left cover pad 1 1 1
4 188030401 | =. MuzkiEs Three or four thread sewing table 1 1 0
4 188030402 | fizkéEH Five-thread sewing table 0 0 1
5 188030501 HH A Seam cover 1 1 1
6 188030601 | iRlFE Cushion 2 2 2
7 188030701 | Kk Pressure plate 1 1 1
8 188030801 EETI Baffle 1 1 1
9 188030901  |4h7S s Hexagon screw 1 1 1
10 188031001 NEFEER Lower cover pressure plate 1 1 1
11 188031101 |k Line pipe clamp 0 0 1
12 062400812 |5 Z5 iR ETMAx8 Back cover screw M4x8 4 4 4
13 062400812 | £S5 HRETM4Ax8 Left cover screw M4x8 4 4 4
14 012400436 |4 A S SKIRFTMAxA Screw Mdx4 1 1 1
15 025040132 PR Flat Washers 2 2 2
16 062400812 |4 & IRETMAX8 Sewing table screw M4x8 2 2 2
17 028040246 |3 R [H Spring washer 1 1 1
18 062402012 4% & KIZETMAX20 Sewing table long screw M4x20 1 1 1
19 062350516 | FEMRURETMS . 5x5 Pressure plate screw M3.5x5 1 1 1
20 188100201 | #4ARITKIRETMA Screw M4 1 1 1
21 062300416 | N2 EHRIRFTM3x4 Screw M3x4 1 1 1

7N EEMNFS (1) /Thread Guide and Thread Takeup (1)

5 Serier

5 Serier

75, B (1) /Thread Guide and Thread Takeup (1)

IE # E 1 4 3 B umber)
Ref.No. Part NO Partname Description =% B 2%
C ) i o three—  [four—thread|five—thread
1 188040101 | i 7 b Bearing left end cover 1 1 0
1.1 188040102 | il 7 Zc by o Bearing left end cover 0 0 1
2 188040201 Y e IA] Left end cover O-ring 1 1 1
3 188040301 e ratchet 1 1 1
4 188040401 | IRVABKEI26202 Deep groove ball bearings 6202 1 1 1
5 188040501 TN E Wire camshaft 0 0 1
6 188040601 T E AT BT Oil volume adjustment screw 1 1 0
7 188040701 | i i ARy Qil volume adjustment pin 1 1 1
8 188040801 | =4 Spindle assembly 1 1 0
8 188040802 | F=HliZH Spindle assembly 0 0 1
9 188040901 | Pyt Balance weight 1 1 1 1
9 188040902 | P2 Balance weight 2 1 1 1
10 188041001 | g fiBrifi e Rubber bumper 4 4 4
11 188041101 | LE&h3A Stop ring 1 1 1
12 188041201 | FR{ABkH 6203 Deep groove ball bearings 6203 2 2 2
13 188041301 FR{E Limit sleeve 1 1 1
14 188041401 | JHIZRIAFF Oil pump worm 1 1 1
15 188041501 | EHhyH A Spindle wave washer 1 1 1
16 188041601 [E)hE Oil return sleeve 1 1 1
17 188041701 | [ENHEOE Oil return sleeve O-ring 1 1 1
18 188041801 g washer 1 1 1
19 188041901 | Fliis 20T Right end cap O-ring 1 1 1
20 | 188042001 | A Right end cap 1 1 1
21 188042101 | FEHfHAL Spindle motor 1 1 1
22 188042201 XUk fan 1 1 1
23 188042301 | F4 Handwheel 1 1 1
24 062400812 £ v SR IR A TMAX 8 Left end cover screw M4x8 3 3 3
25 014500532 | B IRETMO5X5 Ratchet screw M5x5 1 1 1
26 014501032 | A HRETMOX 10 Ratchet screw M5x10 1 1 1
27 060030812 | Pl i M3x8 Balance weight screw M3x8 4 4 4
28 062401212 B A TMAX 12 Right end cover screw M4x12 3 3 3
29 025050132 SFAA[E D Flat washer 5 4 4 4
30 028050216 | 5fEE R E5 Spring washer 5 4 4 4
31 018503032 | FHUHEALIZEM5x30 Spindle motor screw M5x30 4 4 4
32 062400812 HhZRHRETMAxS Ground screw M4x8 1 1 1
33 012400532 | JXUss BRET Fan screw 2 2 2
34 012501032 | FielsT Handwheel screw 2 p) 2
T, JeskiBAE/Thread Tension Mechanism 13
~ ~
/ ~ 13

| E s 44 % 13k b
Ref.No. Part NO Partname Description — % ZE B &

e : . o three— |four—thread|five—thread
1 188060101 o 2R s Bracket 1 1 0
2 188060201 IR Pk 2 1ok e Bracket 0 1 0
2 188060202 | FRLHRBkLL it Lebik Bracket 1 0 0
3 188060301 TR i ek Bracket 0 1 0
3 188060302 | HLARAET L LR Bracket 1 0 0
4 188060401 T b Bracket 0 0 1

5 188060501 TR 4 Two eye line bracket 0 0 5
6 188060601 R AR Second eye line board 0 0 5
7 188060701 FAHR I 2t Single eye line board 0 0 5
8 188060801 BRI 2R b Chain line board 0 0 5
9 188060901 | ML AR ik £t Bracket 0 0 5
10 188061001 Pezk Take-up piece 0 1 0
10 188061002  [#kZ Take-up piece 0 0 1
10 188061003 | Pk£k Take-up piece 1 0 0
11 188061101 | #2£%4Rk Block board 1 1 1
12 188061201 A7 Crimping board 1 1 1
13 188061301 R Compression spring 1 1 1
14 188061401 S SIR4ET Axial screw 1 1 1
15 062400512 | it LR EEHRETMAXS Screw M4x5 1 1 3
16 014400432 | PhLkid ZeiRigsT Screw 1 1 1
17 062400812 | F 2k ik Zebf s MR TM4x8 Screw M4x8 0 0 2
18 060300612 | BkZk - 124ETM3x6 Screw M3x6 p) 2 2

Fi. FLkFB1E/Thread Tension Mechanism

Direct-drive Super High-speed Automatic Overlock 888 V1.0
Sewing machine series
—. BLF 4 /Machine Bed Frame 17
—. M5 EB 4 /Machine Bed Frame
Fr L
Fe| We 4 F {F ik o Bumbey
Ref.No. Part NO. Partname Description = P2 &
three—  |four—thread| five—thread
1 188010101 Fa:d pillar 4 4 4
2 188010201 [l A4 Oil return pipe pin 1 1 1
3 188010301 | 4y Spring pin 1 1 1
4 188010401 [ EWHME Direct nozzle 1 1 1
5 188010501 | (%) Tubing (short) 12.§ 1 1 1
6 188010601 | b 4&4% Line pipe 2 2 2
7 188010701 B S e Needle plate support 1 1 1
8 188010801 1% 5 5 Rubber stopper 1 1 0
9 014040632 S ff1 2 AT MAaxo6 Hexagon socket set screw M4x6 2 2 2
10 188080701 | £HAT{& 2kl /£ Needle bar drive shaft left sleeve 1 1 1
11 188080201 )L P Drive shaft right sleeve 1 1 1
12 188110801 AR Upper looper shaft front sleeve 1 1 1
13 188120101 NEEG £ Back sleeve of upper looper shaft 1 1 1
14 188042401 | L:HhihE Spindle sleeve 1 1 1
15 188150901 ZEBE Differential cover 1 1 1
16 188110501 EEHRGE Back sleeve of upper looper shaft 1 1 1
17 6063328 Fi bR trademark 1 1 1
18 018062532 | ETMex25 Screw M6x25 2 2 2
ZLHLEENLERE (1) /Cover (1D
Z HLEEHLEEAE (1) /Cover(1)
— -
Fel me 4 H % 1 4 3 — ﬁiﬁ;‘“h‘") —
Ref.No. Part NO. Partname Description T . LT
three—  |four—thread|five—thread,
1 188020101 | B Upper cover 1 1 1
2 188020201 | Lz5#k Cover pad 1 1 1
3 188020301 RN Oil window 1 1 1
4 188041701 |l A& 0il window pad 1 1 1
5 188020501 Mz Cover oil plug 1 1 1
6 188020601 | &5l %€ Upper looper shaft hole plug 1 1 1
7 188020701  |FHHFfL2E Needle bar hole plug 1 1 1
8 188020801 RS Side cover 1 1 1
9 188020901 [ M5 %L Side cover cushion 1 1 1
10 188021001 |41 H B ZELBIRET Shield bracket segment screw 1 1 1
11 188021101 | Wave gasket 2 2 2
12 188021201 | HEEL%E Goggles bracket 1 1 1
13 188021301 |4 HEL Goggles 1 1 0
13 188021302  |#"HEE Goggles 0 0 1
14 188021401 | kT4 Lamp assembly 1 1 1
15 188021501 | E&5%ATH: Upper looper front cover 1 1 1
16 188021601 | ¥%E Hinge seat 1 1 1
17 188021701 |45k Hinge 1 1 1
18 188021801 |k Hinge spring 1 1 1
19 188021901 | The front cover 1 1 1
20 188022001 | Hif s EHx Front cover plate 1 1 1
21 188022101  |RiEEMRTIZ Front cover top wire 1 1 1
22 188022201 | il &R AR Serew 1 1 1
23 188022301 | i =& %tk Front cover locking plate 1 1 1
24 188022401 BT wa S Front cover locking leaf spring 1 1 1
25 188022501  [HLfEEH Electronic control components 1 1 1
26 102110201 | kiR Crimping board 1 1 1
27 062401212 | LZ5I24TM10x12 Upper cover screw M10x12 4 4 4
28 062401212 [ E5H2ETM10x12 Side cover screw M10x12 4 4 4
29 060300516 | HBEE4TM3x5 Goggles screw M3x5 2 2 2
30 062401212 |ATZHAE25TMAX12 Lamp assembly screw M4x12 2 2 2
31 062421212 |EBEHEIRETMAX 12 Hinge seat screw M4x12 3 3 3
32 012400436 B S BB TMAxA Hinge support screw M4x4 2 2 2
33 062400512 | Al 25 EHIEETMAXS Front cover plate screw M4x5 2 2 2
34 188090401 X EIRETM3x3 Tightening screw M3x3 1 1 1
35 062300516 | i Bi & FEAUIRETMBxD Serew 1 1 1
36 018504032 FELP IR ETMOX 40 Electric control screw M5x40 4 4 4
37 062400812 | HLZ% FEARIEETMAxS Wire clamp screw M4x8 1 1 1

PO, F#hif4/Crank Drive Mechanism

2 = - N £ it (Number)
el HH % F E I i ik _ Al -
Ref.No. Part NO. Partname Description = P 2% B &
three—  |four—thread|five—thread
1 188050101 JSSuRz7ird Total line board 1 1 1
2 188050201 HUEF 2 23 2k Needle thread clamping board 1 1 1
3 188050301 Je LRt bk Wire clamping board 2 3 3
4 188050401-3 | L&A Wire pass 6 8 8
5 188050501 W BT Anti-vibration pad 3 4 4
6 188050601 e 4 i Clamping seat 3 4 4
7 | 188050701 Je £kl Spool 3 4 4
8 188050801 e 2 18 = 55 Lmm Pressure regulating spring lmm 1 2 2
9 188050802 Je LV EFE0 . Tom Pressure regulating spring 0.7mm 2 2 2
10 | 188050901  |Jeskk Thread clamp 3 4 4
11 188051001 JeLE Clamping cap 0 1 1
11 188051002 JLIE Clamping cap 1 1 1
11 188051003 e LiE Clamping cap 1 1 1
11 188051004 e Lie Clamping cap 1 1 1
12 188051101 TR Front plastic plate 1 1 1
13 062400812 ST 2R AR RETMAX8 Total line board screw M4x8 2 2 2
14 | 062401016 AT RRIEETMAX 10 Front plastic plate screw M4x10 5 5 5
A 18050401 Jedhasdite () Thread clamp assembly (blue) 0 1 1
B 18050402 Je R BRALE (41) Thread clamp assembly (red) 1 1 1
C 18050403 Je R A (L)) Thread clamp assembly (green) 1 1 1
D 18050404 JeLkirairt (¥) Thread clamp assembly (yellow) 1 1 1

. TEHIA (3) /Thread Guide and Thread Takeup (3)

£ TLHH (2) /Thread Guide and Thread Takeup (2 )

Fe| mE P F {4 _ P ENumbe)
Ref.No. Part NO Partname Description A RE B &
o : ; three—thread | four—thread | five—thread

1 188070101 | i e 42 Adjusting frame 1 1 1
2 188070201 | -as%fid 2k Wire rack 1 1 1
3 188070301 | BASEHTZEHRIBETM3x4 | Screw M3x4 2 9 p)
4 188070401 | ik iR £ Fr Line plate screw gasket 9 2 2
5 188070501 | -25%tict 2k#i Needle thread board 1 1 1
6 188070601 | Fa&EHkLkik Take-up board 1 1 1
7 188070701 | E2Z54 Pk Take-up board 1 1 1
8 188070801 | a4tk i ik Wire board 1 1 1
9 188070901 | Z5EfHkLkZe Take-up frame 1 1 1
10 188070301 | & EHPRLEHVIRETM3x4 | Screw M3x4 1 1 1
11 062400812 | EESEHPRZEARIRFTMAXS [ Screw M4x8 1 1 1
12 | 060350612 | Z5EHPRLAURETMS.5x6 [ Screw M3.5x6 1 1 1




N\, EHATEE (1) /Need Drive Mechanism (1)

+. EHAFEE (3) /Need Drive Mechanism (3)

+ . TEEEE/Lower Looper Drive Mechanism

+PY. ZEFRTEH (2) /Chainstitch Looper Drive Mechanism (2)

+ . FEEERE Lower Looper Drive Mechanism

+. EHFFE: (3) /Need Drive Mechanism (3)

=) =) - NS # it (Number)
5 K 5 ER KA ik — : -
Ref.No. Part NO. Partname Description - R &
three—  |four—thread|five—thread|

1 188120101 NEEHRE Axle sleeve 1 1 1

2 188120201 | F&EH4 Down looper 1 1 1

3 188120301 | &S EH4EYE 1T IRET Screw 1 1 1

4 188120401 NS Down looper 1 1 1

5 188120501 | ESEFZLIREIMS Screw M5 1 1 1

6 188110101 | A/ FFFHEIEET Screw 1 1 1

7 188110201 SR Spring washer 1 1 1

8 188110301 | FEHE A Friction washer 1 1 1

9 188110401 | 25414 Looper shaft 1 1 1

10 188110701 | FEHE[E Friction ring 1 1 1

1 018601232 | _LZS Al iR ISEIM6-0. T5x12 Screw M6-0.75x12 1 1 2

12 188110801 NEEERTE Axle sleeve 1 1 1

13 188110901 | Bl f Sealing ring 1 1 1

14 060350612 | S EHZETMS . 5x6 Screw M3.5x6 1 1 1

15 014500532 | AT 5 F 14 5% @ BRETMbx5 Screw M5x5 0 0 1

+=. ZHEFTEHIH (1) /Chainstitch Looper Drive Mechanism (1)

0. ZEHRTE (2) /Chainstitch Looper Drive Mechanism (2)
pE| M B s % it o b))
Ref.No. Part NO. Partname Description =% EE 2
three—  |four—thread|five-thread
1 188140101 | &S A& Five-wire cable 0 0 1
2 188140201 [T £kiE ¥ Line pipe clamp 0 0 1
3 188140301 K26 Longer than line pipe 0 0 1
4 188140401  |HELR T L4 Chain wire lead frame assembly 0 0 1
5 188140501 | 7r&ik Breakout board 0 0 1
6 188140601 | FLRALELIBET Lead frame segment screws 0 0 1
7 188140701 |FT&% Wire cam 0 0 1
8 188140801 | ZRZERRAv & Lead frame limit spring 0 0 1
9 188140901 3530570 Chain line passing board 0 0 1
10 188141001 HIEHRE Wave washers 0 0 2
1 062400812 | i 2445 S BRETMAX8 Screw M4x8 0 0 1
12 062400512 | 73 ZARIZETMAxS Screw M4x5 0 0 1
13 014300432 47456 5@ IRETM3x4 Screw M3x4 0 0 2
14 062400512 |4 Lk it LR MR ETMAXD Screw M4x5 0 0 1
+FH. Z3ETHIH/Feed Mechanism 3

+F. Z3AF NI /Feed Mechanism

+=. ZHEFSEPL (1) /Chainstitch

Looper Drive Mechanism (1)

£ e (Number)

19 17
1
2 -
8 20
N
N
7
\\
_/’
9 /@/10
\\
N 21
—o g
11
™ 15
16
12
5 . \Qs\l 3
~.
'\\
J\. &R (1) /Need Drive Mechanism (1)
- N B (Number
pul moe 57 % 4 H ik —
Ref.No. Part NO. Partname Description T - -
three—  |four—thread| five—thread|
1 188080101 | Friction plate 1 1 1
2 188080201 | feshiilitE Right set 1 1 1
3 188080301  [f4[& Retaining ring 1 1 1
4 188080401 | F1AT 1% 3%l Hhi 17 crank 1 1 1
5 188080501 AR Crank pin 1 1 1
6 188080601 | EIHT{HEhZLIB4TM6x 12 Screw M6x12 1 1 1
7 188080701 | f&ahii7cE Left set 1 1 1
8 188080801 AT L 0% transmission shaft 1 1 1
9 188080901 FRGRESIES Swing frame 1 1 1
10 188081001 | HF4%8h 4%, Swing frame pin 1 1 1
11 188081101  [#HHTF Needle bar 1 1 1
12 188081201 | EHHFid £kl Coil 1 1 1
13 188081301 | #1HF i £k EIR4T Screw 1 1 1
14 188081401 |41 & Needle bar set 1 1 1
15 188081501  |4[HTFE0EIE O-ring 1 1 1
16 188081601 | EHHFF &k Linoleum 1 1 1
17 048080342 |-F#E8 Circlip E8 1 1 1
18 014040432 |$4[E 18 TM4x4 Screw M4x4 2 2 2
19 018601232 | &z {FIZETM6-0.75x12 | Screw M6-0.75x12 1 1 1
20 014040632 | KIEFF 52 EIM4x6 Screw M4x6 1 1 1
21 014400532 |§HFEREBEIMIXS M4x5 1 1 1
T FAFERE (2) /Need Drive Mechanism (2)
o )
2 Serier-needle
14 (-needle) L2,
3 Serier
B
4
5
1 3
9
2% (2—needle)
92 4 5 Serier
5
1 2
L. EFFFER: (2) /Need Drive Mechanism ( 2)
\ B (Numbe:
Fe| ®me 7 % [ fi it i B Numbey)
Ref.No. Part NO Partname Description = S [
o i ) senphe three—  |four—thread|five—thread
1 188090101 3 Pin clamp 0 1 0
1 188090102 |tk Pin clamp 0 0 1
1 188090103 ¥tk Pin clamp 1 0 0
2 188090201 it 2k Wire board 0 1 0
2 188090202  |£f3id £tk Wire board 1 0 0
2 188090203 |t Jeit £k Wire board 0 0 1
3 188090301  [ff e it Lot iR T Screw 1 2 2
4 188090401 HUETHEET Needle screw 1 1 1
5 188090501 HEDCx27 Machine needle DCx27 1 2 2

o o - N B (Number)
¥ 5 K = Eg s FAF i ik = - -
Ref.No. Part NO. Partname Description =% e i
three—  |four—thread|five—thread
1 188100101 | PYZk#tHk Needle plate 0 1 0
1.1 188100102 | FLLksHk Needle plate 0 0 1
1.2 188100104 | =£kEHHR Needle plate 1 0 0
2 188100201 | FHHRiIBET Screw 2 2 2
3 188100301 | £1-H s Needle plate seat 1 1 1
4 188100401 | £l Cushion 1 1 1
5 188100501 | PUZkriTH%t Front needle guard 1 1 0
5 188100502 | AT & Front needle guard 0 0 1
6 188100601 | PUk)m4r 4l Back guard 1 1 0
7 188100701 | 474 154TM3x5 Screw M3x5 1 1 1
8 188100801 | L4 £t s Needle guard 0 0 1
9 188100901 | 4ELERTHE! Needle guard 0 0 1
10 188101001 | HELkfG4m 4t Needle guard 0 0 1
11 188030601 | iA=L Cushion 2 2 2
12 062400812 | £HHRRAEIRETMAxS Screw M4x8 4 4 4
13 062400512 | TP EETMAXS Screw M4x5 1 1 1
14 062401012 | P4 EEIR4TMAx10 Screw M4x10 0 0 2
15 060030612 | FELAFEHIREIM3X6 Screw M3x6 4 4 4
+—. EE4EEBH/Upper Looper Drive Mechanism 14
[
(8 4/5Serier]
+—. E&EFEMY/Upper Looper Drive Mechanism
. =N
we| me £ F % 5 fi ik e
Ref.No. Part NO. Partname Description -5 P £ &
three— |four—thread|five—thread
1 188110101 AT TR IEAT Screw 1 1 1
2 188110201 TREE Spring washer 1 1 1
3 188110301 JERAE Friction washer 1 1 1
4 188110401 il Looper shaft 1 1 1
5 188110501 RS Axle sleeve 1 1 1
6 188110601 B EHA R R Shaft retaining ring 1 1 1
7 188110701 JEE{ETE Friction ring 1 1 1
8 188110801 EEEHTE Axle sleeve 1 1 1
9 188110901 Tl Sealing ring 1 1 1
10 188111001 EE AL Block components 1 1 1
11 188111101 AR Seat linoleum 1 1 1
12 188111201 R AR Linoleum press board 1 1 1
13 188111301 g Upper looper 1 1 1
14 018601232 b 255 AR RZETM6-0 . THx 12 [Screw M6-0.75x12 1 1 1
15 018061632 | FZEEEIZETM6x 16 Screw M6x16 2 2 2
16 188070301 SEEL R EARIZETMSx4 | Screw M3x4 1 1 1
17 060350612 IS EHIRETMS. 5x6 Screw M3.5x6 1 1 1
18 188080601 F 2 EHE S EIARIZEIM6x12 | Screw M6x12 1 1 1

5 5 i ETE B —
RE.ILI?O. PI?H NIZ). Paﬁnﬁne ];eziiﬁil(:: — % W% B %
three—  |four—thread|five—thread|

1 188130101 |1 BV ZHIE Sliding seat assembly 0 0 1
2 188130201 | BT FHAK A ZE Front looper driving link 0 0 1
3 188130301 | FREM7R Needle bearing 0 0 1
4 188130401 ATAEHhE Front looper bushing 0 0 2
5 188130501 |4 2 iy i B4 Drive crank pin 0 0 1
6 188130601 | Kzh )& Drive seat 0 0 1
7 188130701 | BT ZSEL Hi# crank 0 0 1
8 188130801 | AT 4TEFT link 0 0 1
9 188130901 | AT E54 4 Front looper shaft 0 0 1
10 188131001 | HTZSET4E Front looper 0 0 1
11 188131101 |ATEEF Forward looper 0 0 1
12 188160801 EINEFE Connecting rod sleeve 0 0 1
13 188160901  |JEFFEEEHEE Friction ring 0 0 1
14 188161001 | F4LH24T Screw 0 0 1
15 188110901 | Z5EHHl= £ Sealing ring 0 0 1
16 188120301 | A5 EFEETH TURET Screw 0 0 1
17 188120501 | ZSEFZRIRETMS Screw M5 0 0 1
18 060350612 | S EHIRETM3. 5x6 Screw M3.5x6 0 0 1

v o N B i (Number)
r 5 K = Ea s F A R = = =
Ref.No. Part NO. Partname Description - % M 2 &
: three—  [four—thread|five—thread|
1 188150101 |30 (M He 4H 14 Feed cam assembly 1 1 1
2 188150201 [EFREIA RS Adjustment pin 1 1 1
3 188150301 | EFBEIE 1T 38 spring 1 1 1
4 188150401  |#f- Gasket 1 1 1
5 188150501 | RER 184 Byt Oil ring 1 1 1
6 188150601 | ZEBhEAT link 1 1 1
7 188150701 | Z= 51417 #H AN crank 1 1 1
8 188150801 | ZEZEFFIET Screw 1 1 1
9 188150901  |Zh4lE Shaft sleeve 1 1 1
10 188151001 | Z=5hHh Differential shaft 1 1 1
11 188151101 | ZHRF Differential wrench 1 1 1
12 188151201 | ZHHR T Torsion spring 1 1 1
13 188151301 | ZEFNRFIRET Screw 1 1 1
14 188151401 | ZE ek 84ET Screw 1 1 1
15 188151501 | ZEZhHEFligRE Nut 1 1 1
16 188151601 | ML washer 1 1 1
17 188151701 | ZBhZIEEHR Differential scale 1 1 1
18 188151801 Z| EE HR R Scale plate washer 2 2 2
19 188151901 | ZBhiR FIRITER Limit block 2 2 2
20 188152001 | Z A K 1822 Long screw 1 1 1
21 188152101 |ZE5hi 5 Differential adjustment pin 1 1 1
22 188152201 | Z2&hHHOIEIE Differential shaft O-ring 1 1 1
23 188080501 | Crank pin 1 1 1
24 048060342 | R#EE6 Circlip E6 1 1 1
25 018601232 |ZBhHIHIZETM6-0.75x12 | Screw M6-0.75x12 1 1 1
26 062401212 | ZIE HOIEETMAx 12 Screw Md4x12 2 2 2
27 062400612 |BRAHIZETMAX6 Screw M4x6 2 2 2
28 025040132 |FF#AE Flat Washers 2 2 2




+75. EAANIAY /Feed Mechanism

+75. AN /Feed Mechanism
=N
| W fH % 1 i)
Ref.No. Part NO. Partname Description = B &
three— |four—thread|five—thread

1 188160101 JEA Feeding shaft cap 1 1 1
2 188160201 | i&AT#h Feed shaft 1 1 1
3 188160301 | ZE A% Am i 2H 14 Crank assembly 1 1 1
4 188160401 | ZE5h A 4L Tooth frame slider 1 1 1
5 188160501 | A77 AR Feed crank 1 1 1
6 188160601 | 34 HH AR i Lo Feeding crank eccentric pin 1 1 1
7 188160701 EARNEFF Small link 1 1 1
8 188160801 | EAA/NEATE Small connecting rod set 1 1 1
9 188160901 | EFTEEE#EE Friction ring 1 1 1
10 188161001 TFARRET Screw 1 1 1
11 188161101 | FZE4F Tooth frame components 1 1 1
12 188161201 EIEEERIEEN Tooth slider 1 1 1
13 188161301 AR Tooth frame slider 1 1 1
14 188161401 TR VRS Tooth frame eccentric pin 1 1 1
15 188161501 | FZE4[E Tooth frame retaining ring 2 2 2
16 188161601 T CVEHOTE Eccentric pin O-ring 1 1 1
17 188161701 fCME R Eccentric pin circlip 1 1 1
18 188161801 | fwCoaS i IOTF I8l Eccentric pin oil-proof O-ring 1 1 1
19 188161901 SRR Tooth frame oil baffle 1 1 1
20 188162001 FHEIH Tooth frame guide 1 1 1
21 188162101 | =G50 Seal guide 1 1 1
22 188162201 | ZF 44515 A Tooth frame oil scraper 3 3 3
23 188162301 | kA AF 4 Feed dog assembly 1 1 1
24 048060342 | AR EE6 Feed shaft circlip E6 1 1 1
25 188110701 JEEE Friction ring 2 2 2
26 188110801 | EAAATHIE Feeding front sleeve 1 1 1
27 018601232 | %ATHHARIZEIM6—0. 75x12  [Screw M6-0.75x12 2 2 2
28 025050132 AR Flat Washers 1 1 1
29 021500212 | B2 EEM5 Nut M5 1 1 1
30 188110501 | EffEhE After feeding the sleeve 1 1 1
31 018400632 | f /Lo % X URETMAX6 Screw M4x6 1 1 1
32 014040432 | SF 4444 B 185 TM4x4 Screw M4x4 2 2 2
33 018400832 | AL FHNIZETMAXS Screw M4x8 4 4 4
34 062400812 | AFAEFS AR ETMAXS Screw M4x8 1 1 1
35 018400532 | B FALIBETMAXS Screw M4x5 2 2 2
2 2 2

060350612

FARIRETMS . 5x6

Screw M3.5x6

+-t. AN /Knife Drive Mechanism
—
I 4 F O i 8 S Bumber)
Ref.No. Part NO. Partname Description — % % &
three_ [|four—thread|five—thread

1 188170101 | L 7)4h+4 Retaining ring 1 1 1
2 188170201 | 7% i crank 1 1 1
3 188170301 | _EJJHhATE Front cover 1 1 1
4 188170401 | LJJHIRTER £ 1E Sealing ring 1 1 1
5 188170501 | L=JJ%fh Upper knife shaft 1 1 1
6 188170601 | EJI44H Upper tool holder pin 1 1 1
7 188170701 | LJJ%4E Upper tool holder 1 1 0
7 188170702 Ik Upper tool holder 0 0 1
8 188170801 | =4717] Upper cutter 1 1 1
9 188170901 | F¥1)J) Lower cutter 1 1 1
10 188171001 RVIES Lower tool rest 1 1 0
10 188171002 RIES Lower tool rest 0 0 1
1 188171101 | N JJ M Pressure plate 1 1 1
12 188171201 | R JJHEMRISET Screw 1 1 1
13 188171301 N Lower knife spring 1 1 1
14 188171401 | 'R )% AR Spring plate 1 1 1
15 188171501 | N JIZEEAIHR Positioning plate 1 1 1
16 188171601 | L JJ42%4TM3. 5x8 Screw M3.5x8 1 1 1
17 188110501 Y E Cutter shaft back sleeve 1 1 1
18 014600532 | LI 44 EEHEETM6x0. 75-5  [Screw M6x0.75-5 2 2 2
19 188080501 | HHAHAY Crank pin 1 1 1
20 018601232 [ LB HIRIZEIM6-0.75x12  |Screw M6-0.75x12 1 1 1
21 014400532 | M F5IRETMAxD Screw M4x5 1 1 1
22 025350132 | 2 E Flat Washers 1 1 1
23 062401212 | 7] ZRI84TMAx 12 Screw M4x12 1 1 1
24 062400812 | N )35 AR IRETMAx8 Screw M4x8 2 2 2
25 021400306 | #25HM4 Nut M4 1 1 1
26 062401812 | 4EABRAIZETMAX18 Screw M4x18 1 1 1
27 062401012 | ' JJZE[H & HR4TMAx 10 Screw M4x10 1 1 1
28 062400812 | T TIZEENHRIEETMAXS Screw M4x8 2 2 2

+iu. ML (1) /Lubrinarion Mechanism (1)

0 o= ee— ?3’

-—
[(—]
c—

13 12

T —. HRE BN ERM

/H.R. Device

3/4Serier

5Serier

+Ju. ALy (1) /Lubrinarion Mechanism (1)

T, HREZENLHAE H. R Device

+/\. FEBLF /Presser Foot

Mechanism
26

=) =] . P %t (Number)
75 [ESI=s % B ELE B — - =
Ref.No. Part NO. Partname Description =% B sk
three— |four—thread|five—thread|
1 188190101 | HIZR 41 Oil pump components 1 1 1
2 188190201 | Lyt Oil pan 1 1 1
3 188190301 | i ylHIEET Oil screw 4 4 4
4 188190401 | ik {HR4T#8 5- Oil screw gasket 10 10 10
5 188190501 | WEil5E Fuel injection pipe 1 1 1
6 188190601 | JHIE L Tubing assembly 1 1 1
7 188190701 VEM A B35 Oil filter upper cover 1 1 1
8 188190801 | it % 2 Hf [ Oil filter seal 1 1 1
9 188190901 SHETS Qil filter 1 1 1
10 188191001 [ ETH AL Oil filter cylinder 1 1 1
11 188191101 KA Long oil supply pipe 1 1 1
12 168063401 T Oil window 1 1 1
13 168063501 | TR Oil window gasket 1 1 1
14 018401632 [HZEISETMAX16 Screw M4x16 2 2 2
15 062400812 | LIl I24TMAx8 Screw M4x8 2 2 2
16 062400812 | I 25 TR IRETMAx8 Screw M4x8 3 3 3
17 188191201 | ihkx Oil mark 1 1 1
18 115110401 | 4247 sm9/64 Screw sm9/64 2 2 2

% it (Number)

+ )\ EEINLKY/Presser Foot Mechanism

+-+t. BI4ifl#) /Knife Drive Mechanism

21

)

el mos b T Hi 4 Ry
Ref.No. Part NO. Partname Description & EE A
three—  |four—thread|five—thread

1 188180101 & AT AT Presser foot lifter 1 1 1
2 188180201 | 4R HEMIFLATURET Screw 1 1 1
3 188180301 TR TE AT AT 5 Torsion spring 1 1 1
4 188180401 | BRAZHR Limit plate 1 1 1
5 188180501 YR EM F Presser foot hook 1 1 1
6 188180601 |46 HEMIFIATAT Presser foot shaft lever 1 1 1
7 188180701 6 R 5l 5 (7 Reset circle 1 1 1
8 188180801 AT A Lever return spring 1 1 1
9 188180901 HRIEMHE Presser foot shaft sleeve 1 1 1
10 188181001 |4 FEMIFHZE (4 Presser foot shaft assembly 1 1 1
11 188181101 iakiEal Finger guard 1 1 1
12 188181201 | I 44T Screw 1 1 1
13 188181301 | I8/ E4BRL Nut 1 1 1
14 188181401 EFF EE Pressure rod upper sleeve 1 1 1
15 188181501 (i O-ring 1 1 1
16 188181601 |0 [E O-ring 1 1 1
17 188181701 I R Regulating spring 1 1 1
18 188181801 | JAEME & Reed 1 1 1
19 188181901 FEAF R E Pressure rod lower sleeve 1 1 1
20 188182001 JEAT Pressure bar 1 1 1
21 188182101 | iR FH washer 1 1 1
22 188182201 | FEBAHR T Foot wrench 1 1 1
23 188182301 JE IR 40 5 Torsion spring 1 1 1
24 188182401 | FEAHIIR T-U8%T Screw 1 1 1
25 188182501 FERHIZE 4 Presser foot assembly 0 1 0
25 188182502 FE I ZE Presser foot assembly 0 0 1
25 188182503 JERHIZE Presser foot assembly 1 0 0
26 062401012 FRAZHAREIMAX 10 Screw M4x10 ) ) )
27 060052412 |46 EMIFR (LIRFTM5x24 Screw M5x24 1 1 1
28 021500212 | ¥4 HEAHI PR (12 REMS Nut M5 1 1 1
29 018601232 JEJHI (VB EETM6-0. 75x12 |Screw M6-0.75x12 1 1 1
30 012400532 TR ER R B ETMAXS Screw M4x5 1 1 1
31 060030612 | P45 H IZETM3x6 Screw M3x6 1 1 1
32 012400436 | AT _EEIRETMAx4 Screw M4x4 1 1 1
33 018501232 | il FIRETMbx 12 Screw M5x12 1 1 1

—+. #yhdLA (2) /Lubrinarion Mechanism (2)

. fLHLK (2) /Lubrinarion Mechanism (2)

=) o - N % it (Number)
5 K 5 % ESCRIEN =7 T3 "
Ref.No. Part NO. Partname Description T . . .
three—  |four—thread| five—thread
1 188200101 R Oil pan 1 1 1
2 188200201 | FIhUEET it Oil seal 1 1 1
3 188200301 | HIMIR4ET Screw 1 1 1
4 188200401 TR B R Gasket 1 1 1
5 188200501 iR =S Hose connector 1 1 1
6 188200601 [EIffHEEES Oil return pipe plug 1 1 1
7 188200701 | iHE Tubing 1 1 1
8 188200801 e 2 Qil return pipe clamp 1 1 1
9 188200901 | EHFEHE Oil return sleeve 1 1 1
10 188201001 E R R R IR Back to linoleum 1 1 1
12 188201201 | Rk magnet 1 1 1
13 188201301 | R&Ek R Magnet pressure plate 1 1 1
14 188201401 | IRETE Gasket 4 4 4
15 062401012 | 4245T Screw 2 2 2
16 188201601 PR 5 Oil standard bracket 1 1 1
17 062501016 | B4Rk FEARIZAT Screw 1 1 1
18 018501232 [ JHi&LIR4TMbx12 Screw M5x12 4 4 4
19 062401212 [ JHbR 2 ALHRETMAX 12 Screw M4x12 2 2 2

: (=N =5 }’9\ % H- \* — -

Rrjf.l;ljo. Pl?n N'B. Pﬁnﬁme De:iiﬁicl); — M2k B &
three—  |four—thread|five—thread|

1 188210101 ERGERTEE Linoleum felt 1 1 0

1 188210102 | FhEjHE L Linoleum felt 0 0 1

2 188210201 | LEEHME Oil box 0 0 0

3 188210301 bElEE Qil box cover 0 0 0

4 188210401 | BREIM &G %E Oil tank rubber plug 1 1 1

5 188210501 | EREh&ZEE Oil tank bracket 1 1 0

5 188210502 | LREME A Oil tank bracket 0 0 1

6 188210601 | REIME LR Box bezel 1 1 1

7 188210701 | HUEHESHIL1F Needle cooling unit 1 1 0

8 188210702 MUEHSENH M Needle cooling unit 0 0 1

9 062401012 | EEEIEIREETMAX 10 Screw M4x10 1 1 1

10 062401212 | HUEHL HIAH A IRETMAx 12 Screw Mdx12 2 2 2
= FEHZEM (2) /Specific (2)

8




—t=. LRHZEM (2) /Specific (2) —FDY. A /Parts For Simi-Submerged Lnstallation Z+T. EHEM (1) /Specific Parts (1)

= —
A s T 2t SR L 55 | ® S P P B ([T
Ref.No. Part NO. Partname Description - - . . Ref.No. Part NO. Partname Description T - .
three— [four—thread|five—thread three—  |four—thread|five—thread|
1 188220101 F M B 18 2k Electromagnet for presser foot thiead 1 1 1 880021004 JENEZE 1 Presser Foot Assy. thi@ad 0 1
2 188220201 BY 2% LR Bk Trimming solenoid 1 1 1 2 880021043 | AN F224 Connection 0 0 1
3 188220301 LpAEERGD Cutter assembly 1 1 1 3 M070350608 [#24TM3.5X7..5 Screw 0 0 1
4 188220401 HARER Sewing table safety switch 1 1 1 4 880021017 |4 Preeser Foot Frame 0 0 1
5 188220501 JE RV I Presser foot sensor switch 1 1 1 5 880021023  |IBATM3X4.5 Screw 0 0 1
6 | 188220601  |AEAHI(IIZIERR Front sensor 1 1 1 6 880021021  |[#rktEMR Fabric Guard 0 0 1
7 188220701 WA JE R RES Rear position sensor 1 1 1 7 880021031 FEIETEAR Baseboard 0 0 1
8 1::22??:’1 %g%gﬁﬁ ?isplsy assembly ! ! ! 8 880021028 /MR AR Baseboard 0 0 1
9 0 H ine box 9 880021033 [ Pin 0 0 3
10 188221101 JUEZ TN Cable box cover 1 1 1 10 880021008 ﬁ:ﬂtﬂ?ﬁﬁ Presser Foot Guard 0 0 1
11| 018061232 |FAFEIHLEARLIRET Solenoid screw 2 2 2 r 880021011 |k sise Spring 0 0 )
12 018061232 By LR HUR R IRAT Wire trimming solenoid screw 2 2 2 12 MO70300504 T,?%T B Serew 0 0 1
13 | 018061232 |¥ITI4LIFIZETM6X12 Screw M6X12 2 2 2 13 880021013 [fhfiriztkT Sore 0 0 ;
14 | 062400812 |47 [ R UEETMAXS Screw M4X8 2 2 2 o ) oerew
15 | 020801301 |2 washer | | | 14 880021005 |41+ Presser Foot Assy. 0 0 1
16 | 062400812 JE BV R 24 TMAXS Screw M4X8 1 1 1 15 M070350608 E%‘ﬂﬁn Serew 0 0 !
17 062400812 o R BT Cable box screws 4 4 4 16 880021016 (IR Preeser Foot Frame 0 0 !
18 | 062300416 |itgkEgReT Cable box cover screw 4 4 4 17 880021042 |U4T Screw 0 0 1
18 880021020 At B Assist Presser Foot 0 0 1
19 880021030  [FEMIRAR Presser Foot Baseboard 0 0 1
20 880021033 |4 Pin 0 0 1
21 880021038 it Nut 0 0 1
22 880021037 |l i4T Screw 0 0 1
23 880021035  |FRMISHSE Spring 0 0 1
24 880021027 JINFE Small Preseer Foot 0 0 1
25 880021008  [IEHHF Finger Guard 0 0 1
26 880021010 | RIS Spring 0 0 1
27 M070300504 #2457 Screw 0 0 2
28 900025029 |44 Baffle 0 0 1
29 900025030  |iZF Nut 0 0 1
—+PU. FEELEAY/Parts For Simi-Submerged Lnstallation . N
H“;_ o P . T (Nomaber) ZsS. BEMLMHEER Sy /Accessories Assembles
N ) < & | W& | L&
:+£ ) zjé;lgﬁg/ﬁ:/’rhread Suand Ref.No. Part NO. Partname Description three—  |four—thread|five—thread
1 188240101 |4t Iz R} Tray fixing nut thipad 4 4
(] 2 188240201  |#E4 tray 1 1 1
-4 3 188240301 FEZ bracket 1 1 1
4 188240401 [hirE Shock absorbers 4 4 4 4
15 o 5 188240501 TR R L Blanking trough components 1 1 1 q L
@ / ° 6 7 ; 12 N3 Ng o s

" VBQ 2 Q , , —

N

10 17
19 || 8
22 \ 1 fee @7
\m m S ./IP m “FFH. FHEM (1) /Specific Parts (1) ‘ Kz

Ny
2
2
—
g Q=
SSENESS —0
- - 8
23\_ _ o " * 1 0
©
27\. ° 2
ANy A5, BEMUB AR 4> /Accessories Assembles
= TRN=N
we | me 4H T {2 o Number)
1 Ref.No. Part NO. Partname Description — % M2k &
3= three-thread|four—thread| five—thread
3& 1 188240601 RS 22 7] (1.5mm) | Screwdriver (1.5mm) 1 1 1
\m 2 115151601 WR227) (/) Screwdriver (small) 1 1 1
3 1151151801 | #8%2)) (K) Screwdriver (large) 1 1 1
4 188240701 kB Hood 1 1 1
5 900027005 blitho Oil can 1 1 1
6 188240901 Tk Silicone oil pot 1 1 1
=L &4/ Thread Suand 7 188240501 HERS funnel 1 1 1
Py 8 5030401 B tweezers 1 1 1
Fel me # 5 f fif 4 . T — o | 1ss241000  [HRF (7m) Wrench (7mm) | | |
Ref.No. Part NO. Partname Description T - " 10 188241101 RF (8mm) Wrench (8mm) 1 1 1
three—  |four—thread|five—thread e
1 500022001 [IEE T O i ) 0 11 188241201 A Qﬁmﬁq; (2mm) Allen wrench (2mm) 1 1 1
N . 12 188241301 W FRTF (4mm) Allen wrench (4mm) 1 1 1
2 900022002  |itZkiR Thread Guide 0 0 1 ) e
3 000022003 | Thread Stand Seal | ) | 13 188241401 %] A AT (5mm) Allen wrench (5mm) 1 1 1
- 14 188241501 WS FAIRF (6mm) Allen wrench (6mm) 1 1 1
4 900022004 i E Upper Thread colum 1 1 1 15 188241601 M FIRTE (8mm) Allen wrench (8mm) 1 1 1
5 900022005 E‘r%ﬂ%ﬂ Thead Guide Hook Nut 2 4 4 16 188241701 B i Pedal chain ) 1 )
6 900022006 [F£R4E (%) Thread Guide Bracket 0 2 1 17 188241801 2 Wire hook 0 0 0
7 900022007 |1 £k Thread Guide Hook 3 4 5 18 188241901 THE Tool box 1 1 1
8 900022008 [AARERET Screx 2 2 2 19 115152001 | fasss Controller 1 1 1
9 900022009 [£&4 Thread Stand 1 1 1 20 188242201 | WISKTBRISS Machine head plastic bag 1 1 1
10 900022010  |#Z&} Nut 4 4 4 21 188090501 HEF Needle 2 2 2
11 900022011  [R4EET Screw 2 2 2 22 062400812 RS IRET Phillips pan head screws 4 4 4
12 900022012 |iZF: Nut 4 4 4
13 900022013 LR IR Thread Guide Hook 2 4 4
14 900022014  |'FLIFIRET Screw 2 4 4
15 900022015 S (K) Thread Spool Tray Bracket 1 0 1
16 900022016 Sekn Thread Guide Bracket 1 1 1
17 900022017 S Thread Guide Bracket 0 1 0
18 900022018 [ % Thread Guide Joint 1 1 1
19 M18050681 |#£TMS5X15 ScrewM5X 15 2 2 2
20 900022020 |& Bushing 1 1 1
21 900022021  |EigFE: Nut 2 2 2
22 900022022  |£kIEENE Spool Cushion 3 4 5
23 900022023  [£kITHE Spool Pin 3 4 5
24 900022024 |2k #Ak Spool Tray Cushing 3 4 5
25 900022025  [£k#k Spool Tray 3 4 5
26 900022026  [FELZE (&) Thread Spool Tray Bracket 1 0 1
27 900022027  [#2£} Nut 3 4 5
28 900022028 [ [E Washer 3 4 5
29 900022029 N Lower Thread Cloum 1 1 1
30 900022030  [#Z£} Nut 1 1 1
31 900022031 A Lower Waher 2 2 2
32 900022032 Fekae (&) Thread Spool Tray Bracket 0 2 2
33 900022033 Bl 4 Shakeproof Washer 2 2 2
34 900022034  [1k£ksp Thread Guide Plate 0 0 1 (R%R)
35 900022035 [ZeZedlft Thrad Stand Compoment 1 0 0
36 900022036 [£kAReR 4 Thrad Stand Compoment 0 1 0
37 900022037  [£kZRal Thrad Stand Compoment 0 0 1
38 900022038 [£kARen Thrad Stand Compoment 0 0 1 (R%R)




